-Getz

Trampoline Scooter

Bedienungsanleitung
Trampolin-Scooter

Instrukcja obstugi
Hulajnoga do trampoliny

MHcTpyKkumsa no akcnnyatauum
CamokaT gns 6atytos

Manuale d'uso
Monopattino per trampolino

Manual de usuario
Scooter para trampolin

IHCTpyKUiA 3 ekcnnyaTauil
CamokaT gns 6artytis

CE (EN71)
www.x-getz.com
Support: Telegram @xgetz

1


https://www.x-getz.com/

X-GETZ
User Manual — Trampoline Scooter

Dear Customer

Thank you for choosing X-GETZ.

Please read this manual carefully before using the product.

If you pass this product to others, be sure to include this manual.

Parts Checklist

. Handlebar (horizontal tube)

. Handlebar (vertical tube)

. Deck (foot platform)

. Top cover plate

. Bottom cover plate

. Scooter headset assembly

. 2-hole aluminum scooter clamp

. M6 hex nuts (4 pcs)

. M6 hex bolts (4 pcs)

Required Tools

- H6 L-shaped hex wrench (1 pc)

- H5 L-shaped hex wrench (1 pc)

- H4 L-shaped hex wrench (2 pcs)

Assembly

1.Attach the horizontal handlebar to the vertical tube using 4 M6 round-head
hex bolts. Tighten with the H4 wrench.

2. Connect the top and bottom plates to the deck using 4 M6 nuts and bolts.
Use the H4 wrench.

3. Fix the scooter headset assembly to the deck using 4 M6 bolts. Tighten
with the H6 wrench.

4. Insert the handlebar into the headset and secure with the aluminum clamp.
Tighten with the H5 wrench.

Pre-Use Check

- Ensure all bolts and nuts are properly tightened.

- Regularly inspect the scooter before each use

Important Information

- Assembly should be done by adults only.

- Suitable for children aged 6 and older.

O© O NO O, WN =



Warning

X-GETZ

User Manual — Trampoline Scooter

- Not suitable for children under 3 years. Contains small parts that may pose
a choking hazard.

Warranty and Support

Certification: CE (EN71)

Support: Telegram @xgetz

Assembly Diagram

Trampoline Scooter

Component Diagram

foam deck & top plate & bottom plates

cross tube & handlebar grips

*

downtube & 2-bolt clamp

W

M6 X12

extension tube — “

(optional part) | = “ =

»

— downtube
& 2-bolt clamp

handlebar grips

(Assembled)

headset & ¢
dust cap ,

bottom plates.

.V’

extension tube headset & dust cap screw allen key
(optional part)
g e e
I 3 E] I T [‘
3 24 )
3 3
§E 8 |
@4PCS)  (4PCS) 40 50 60
cross tube & 'y 2 3

-—-“'—. —

(Assembled)




X-GETZ
Bedienungsanleitung — Trampolin-Scooter

Sehr geehrter Kunde

Vielen Dank, dass Sie sich fiir X-GETZ entschieden haben.

Bitte lesen Sie dieses Handbuch sorgfaltig durch, bevor Sie das Produkt
verwenden.

Wenn Sie dieses Produkt weitergeben, legen Sie bitte diese Anleitung bei.
Teileliste

. Lenker (horizontales Rohr)

. Lenker (vertikales Rohr)

. Trittbrett (Plattform flr die Fil3e)

. Obere Abdeckplatte

. Untere Abdeckplatte

. Lenkkopf-Baugruppe

. Aluminiumklemme mit 2 Léchern

. M6 Sechskantmuttern (4 Stk.)

. M6 Sechskantschrauben (4 Stk.)

Benotigtes Werkzeug

- Inbusschliissel H6 (1 Stk.)

- Inbusschliissel H5 (1 Stk.)

- Inbusschliissel H4 (2 Stk.)

Montage

1. Befestigen Sie den horizontalen Lenker mit 4 M6 Rundkopfschrauben am
vertikalen Rohr. Mit H4 festziehen.

2. Befestigen Sie die obere und untere Abdeckplatte mit 4 M6 Muttern und
Schrauben am Trittbrett. Mit H4 festziehen.

3. Montieren Sie die Lenkkopf-Baugruppe mit 4 M6 Schrauben am Deck. Mit
H6 festziehen.

4. Setzen Sie den Lenker in die Lenkkopf-Baugruppe und sichern Sie ihn mit
der Aluminiumklemme. Mit H5 festziehen.

Uberpriifung vor dem Gebrauch

- Stellen Sie sicher, dass alle Schrauben und Muttern fest angezogen sind.
- Uberpriifen Sie den Scooter regelméafig vor jeder Verwendung.
Wichtige Hinweise

- Die Montage darf nur von Erwachsenen durchgefiihrt werden.

- Geeignet fir Kinder ab 6 Jahren.

O© O NO O, WN =



X-GETZ
Bedienungsanleitung — Trampolin-Scooter

Warnung

- Nicht geeignet fiir Kinder unter 3 Jahren. Enthalt Kleinteile —
Erstickungsgefahr.

Garantie und Support
Zertifizierung: CE (EN71)
Support: Telegram @xgetz

Montagediagramm

Trampoline Scooter Component Diagram

foam deck & top plate & bottom plates cross tube & handlebar grips

*

- —

extension tube headset & dustcap | | screw allen key
(optional part)
g m6 M6
Iz; 3 o |’
3 g
i il
@PCs)  (4Pcs) 40 50 60
ross tbe & 11 oo il 2 3
handiebar grips —
:I‘: T M6 X12 eadesti ' ’
extension tube — dust cap
(optionatpe) | = u © e
N foam deck &
top plate &
bottom plates
V4 >

(Assembled)




X-GETZ
Instrukcja obstugi — Hulajnoga do trampoliny

Drogi Kliencie

Dziekujemy za wybor produktu X-GETZ.

Przed uzyciem prosimy o dokfadne przeczytanie niniejszej instrukciji.

Jesli przekazujesz produkt innej osobie, dotgcz do niego te instrukcje.
Lista czesci

. Kierownica (rura pozioma)

. Kierownica (rura pionowa)

. Podest (platforma na stopy)

. Gorna plyta ostonowa

. Dolna ptyta ostonowa

. Zespot gtéwki kierownicy

. Aluminiowy zacisk z 2 otworami

. Nakretki M6 (4 szt.)

. Sruby M6 (4 szt.)

Wymagane narzedzia

- Klucz imbusowy H6 (1 szt.)

- Klucz imbusowy H5 (1 szt.)

- Klucz imbusowy H4 (2 szt.)

Montaz

1. Przymocuj pozioma kierownice do pionowej rurki za pomocg 4 Srub M6 z
okragta gtéwka. Dokreé kluczem H4.

2. Potgcz gérng i dolng ptyte z podestem za pomocg 4 $rub i nakretek M6.
Uzyj klucza H4.

3. Przymocuj gtéwke kierownicy do podestu przy uzyciu 4 Srub M6. Dokre¢
kluczem H6.

4. Witéz kierownice do zespotu gtéwki i zabezpiecz za pomocg aluminiowego
zacisku. Dokre¢ kluczem H5.

Kontrola przed uzyciem

- Upewnij sie, ze wszystkie sruby i nakretki sg dobrze dokrecone.

- Regularnie sprawdzaj stan hulajnogi przed kazdym uzyciem.

Wazne informacje

- Montaz powinien by¢ wykonany wytgcznie przez osoby doroste.

- Przeznaczone dla dzieci od 6 roku zycia.

O© O NO O, WN =



X-GETZ

Instrukcja obstugi — Hulajnoga do trampoliny

Ostrzezenie

- Nieodpowiednie dla dzieci ponizej 3 lat. Zawiera mate elementy — ryzyko

zadtawienia.

Gwarancja i wsparcie
Certyfikat: CE (EN71)
Wsparcie: Telegram @xgetz
Schemat montazu

Trampoline Scooter
foam deck & top plate & bottom plates

Component Diagram

cross tube & handlebar grips.

*

downtube & 2-bolt clamp

extension tube headset & dust cap screw allen key
(optional part)
g 6 w6
Is 3 - T I‘
3 st ]
3
) 0 R |
(4PCS)  (4PCS) 40 50 60
cross tube & 1l e vy 2 3
v
handlebar grips —— R
=g =t—Mex12 g G——
I’ headset &
extension tube — dust cap
(optional part) | = “=
N foam deck &
top plate &

bottom plates.

»

— downtube

A i
 2-bok clamp (Assembled)

.V’

vl
G

a5

(Assembled)




X-GETZ
Instrukcja obstugi — Hulajnoga do trampoliny

YBaxkaeMblil nokynaTenbs

Bnarogapvm Bac 3a Bbibop npogykuum X-GETZ.

Mepen ucnonb3oBaHNeM, Noxanyncra, BHUMaTernbHO NPOYTUTE AaHHYIO
NHCTPYKLMIO.

Ecnu Bbl nepenaére nsgenve Apyrum nuuam, 06s3aTenbHO NPUNoXnTe K
HEMY 3Ty UHCTPYKLUIO.

Komnnekrauus

. Pynb (ropuaoHTanbHas Tpyoka)

. Pynb (BepTukanbHas Tpyoka)

. [eka (nnatdopma ans Hor)

. BepxHsisi kpbiLwka

. HwxHAa kpbiwka

. PyneBas kornoHka camokara

. ANIOMUHUEBBIN 3a2XXNM C 2 OTBEPCTUAMN

. [arikn M6 (4 wr.)

. bonTbl M6 (4 wr.)

HeoGxoanmbie MHCTPYMEHTbI

- lWecTturpanHbiv ktod H6 (1 wT.)

- lWecTturpanHbin ktod H5 (1 wT.)

- lWecTurpanHbiv kitod H4 (2 wT.)

Co6opka

1. MpuKpenuTe ropu3oHTanbHbIV PyIb K BEPTUKANbHOM TpyOKe ¢ nomoLlpbto 4
6onToB M6 C Kpyrnow ronoBkon. 3aTaHNTe ux knoyom H4.

2. lNpucoeauHUTE BEPXHIOID N HUXKHIOKD KPBILLKU K AieKe C MOMOLLLIO 4 raek u 4
6ontoB M6. Vicnonbk3aywTe knioy H4.

3. 3akpenuTe pyneByto KONOHKY Ha Aeke 4 6onTamm M6, ucnonbays oy He.
4. YcTaHoBUTE PYIib B PYIEBYO KOMOHKY U 3aPUKCUPYNTE Ero C NOMOLLLIO
antoMMHNEBOTO 3aXmnma. 3atsaHuTe knovom H5.

lNMpoBepka nepen UCNonb3oBaHUEM

- Y6eauTech, YTO BCe ranku 1 60nTbl HAAEXKHO 3aTAHYThI.

- PerynspHo npoBepsinTe cOCTOSIHWE caMoKaTa nepes Kaxabiv
NCMoNb30BaHMEM.

© 00O NO OGP, OWN -~



X-GETZ
MHcTpykumsa no akcnnyartauum — Camokat ons 6atytos

BaxHasa nHdopmauus

- COopka AormKHa BbINOSHATLCS TOMbKO B3POCTbIMU.

- MoaxoguT onga neten ot 6 ner.

MpenynpexaeHue

- He nogxogut ana geten mnagwe 3 net. CogepXxvt Menkue getanu,
BO3MOXHa OMacHOCTb YAYLLbA.

MapaHTua 1 nogaepxka

Ceptndmkaums: CE (EN71)

Moppepxka: Telegram @xgetz

Cxema c6opku

Trampoline Scooter

Component Diagram

foam deck & top plate & bottom plates
extension tube
(optional part)

p l[?

| 'neadset & dustcap | | screw

cross tube & handlebar grips.

*

downtube & 2-bolt clamp

——————

allen key

Sud 10l

3
E
@pPcs)  (4PCS) 40 50 60
* cross tube & M6 X10 :: 2 3
handlebar grips A
=gy =+—Mexi2 —— —
= l‘ . headset &
extension tube- dust cap
(optional part) | = " -
. - foam deck &
top plate &
bottom plates.
v >

downtube
& 2-bolt clamp

(Assembled)

(Assembled)




X-GETZ
Manuale d’uso — Monopattino da trampolino

Gentile cliente

Grazie per aver scelto X-GETZ

Si prega di leggere attentamente questo manuale prima dell'uso.

Se si passa il prodotto ad altri, includere sempre questo manuale.
Elenco dei componenti

. Manubrio (tubo orizzontale)

. Manubrio (tubo verticale)

. Pedana (piattaforma per i piedi)

. Piastra di copertura superiore

. Piastra di copertura inferiore

. Gruppo sterzo del monopattino

. Morsetto in alluminio a 2 fori

. Dadi esagonali M6 (4 pz)

. Bulloni esagonali M6 (4 pz)

Strumenti richiesti

- Chiave a brugola H6 (1 pz)

- Chiave a brugola H5 (1 pz)

- Chiave a brugola H4 (2 pz)

Montaggio

1. Collegare il manubrio orizzontale al tubo verticale con 4 bulloni M6 con
testa tonda. Stringere con chiave H4.

2. Collegare le piastre di copertura alla pedana con 4 dadi e 4 bulloni M6.
Utilizzare la chiave H4.

3. Fissare il gruppo sterzo alla pedana con 4 bulloni M6. Serrare con la
chiave H6.

4. Inserire il manubrio nel gruppo sterzo e fissarlo con il morsetto in alluminio.
Serrare con la chiave H5.

Controllo prima dell'uso

- Assicurarsi che tutti i bulloni e i dadi siano ben serrati.

- Controllare regolarmente il monopattino prima di ogni utilizzo
Informazioni importanti

- I montaggio deve essere effettuato solo da adulti.

- Adatto a bambini dai 6 anni in su.

O© O NO O, WN =

10



X-GETzZ

Manuale d’uso — Monopattino da trampolino

Avvertenza

- Non adatto a bambini di eta inferiore ai 3 anni. Contiene piccole parti —

pericolo di soffocamento.
Garanzia e supporto
Certificazione: CE (EN71)

Supporto: Telegram @xgetz

Schema di montaggio

Trampoline Scooter

Component Diagram

foam deck & top plate & bottom plates cross tube & handlebar grips

*

- —

hoadaet 8. austcap || screw o key
(optional part)
g e owe
G g - [-
3 °T s
3
! 3 g I )
4 PCs) (4 PCS) 40 50 60

cross tube &
handlebar grips
+—— M6 X12

extension tube — II

(optional part) | = " =

»

— downtube

mbi
& 200k clamp (Assembled)

waxio 3 2 3
s RV -1 -1

dust cap

bottom plates )

v

(Assembled)

11




X-GETZ
Manual de usuario — Scooter para trampolin

Estimado cliente

Gracias por elegir X-GETZ.

Lea atentamente este manual antes de utilizar el producto.

Si entrega este producto a otra persona, asegurese de incluir este manual.
Lista de piezas

. Manillar (tubo horizontal)

. Manillar (tubo vertical)

. Plataforma (base para los pies)

. Placa superior de cubierta

. Placa inferior de cubierta

. Conjunto del sistema de direccioén

. Abrazadera de aluminio de 2 orificios

. Tuercas M6 (4 uds.)

. Tornillos M6 (4 uds.)

Herramientas necesarias

- Llave Allen H6 (1 ud.)

- Llave Allen H5 (1 ud.)

- Llave Allen H4 (2 uds.)

Montaje

1. Fije el manillar horizontal al tubo vertical con 4 tornillos M6 de cabeza
redonda. Apriete con la llave H4.

2. Fije las placas superior e inferior a la plataforma con 4 tuercas y tornillos
M6. Use la llave H4.

3. Conecte el sistema de direccion a la plataforma con 4 tornillos M6. Apriete
con la llave H6.

4. Inserte el manillar en el sistema de direccion y fijelo con la abrazadera de
aluminio. Apriete con la llave H5.

Verificacion antes del uso

- Asegurese de que todos los tornillos y tuercas estén bien apretados.

- Inspeccione regularmente el scooter antes de cada uso.

Informacién importante

- El montaje debe ser realizado Unicamente por adultos.

- Apto para nifios mayores de 6 afios.

O© O NO O, WN =

12



X-GETZ

Manual de usuario — Scooter para trampolin

Advertencia

- No apto para niflos menores de 3 afios. Contiene piezas pequefias —

riesgo de asfixia.

Garantia y soporte
Certificacion: CE (EN71)
Soporte: Telegram @xgetz
Diagrama de montaje

Trampoline Scooter

foam deck & top plate & bottom plates

extension tube

Component Diagram

crosstube & handiebar grips.

downtube & 2-bolt clamp.

*

headset & dustcap | | screw allen key
(optional part)

g M6 M6

. g v
I¥ g o1 ! [
; IV N
4PCS) (4PCS) 40 50 60
cross tbe & 11 e I 2 3

= I' =+—M6Xx12
extension tube —

(optionatpan) | = I] e

foam deck &
top plate &
bottom plates

»

— downtube

Assemblsd
& 2-bokt clamp ¢ )

headset & *
[V

’-——

(Assembled)

13




X-GETZ
Manual de usuario — Scooter para trampolin

LLlaHOBHUI nokyneLb

Oskyemo 3a Bnbip npoaykuii X-GETZ.

Byab nacka, yBaXKHO NpoYMTanTe Lier NociOHMK nepen BUKOPUCTaHHAM
BMPODY.

Akwo By nepepaete BUpIO iHWIN 0cobi, He 3abyabTe AoAaTU LK IHCTPYKLtO.
Mepenik geTanen

. Kepmo (ropusoHTanbHa Tpy6a)

. Kepmo (BepTukanbHa Tpyba)

. Deka (nnaTcbopma Ansi Hir)

. BepxHs kpuLika

. HwxHa kpuiuka

. PynboBa konoHka camokara

. AroMiHieBUIA XOMYT 3 2 oTBOpaMu

. [arikn M6 (4 wr.)

. bontn M6 (4 wr.)

HeoOGxigHi iHCTpymMeHTH

- lWecTurpaHHmn kntoy HE (1 wr.)

- lWecTturpaHHmn kntoy HS (1 wr.)

- lWecTurpaHHmn knoy H4 (2 wr.)

36ipka

1. MpuKpiniTb ropn3oHTanbHe KEPMO A0 BEPTUKANbLHOI TPyOM 3a 4onoMOoroto 4
6onTiB M6 3 kpyrnot ronoBkow. 3aTArHiTe krtovem H4.

2. MpuegHanTe BEPXHIO | HXKHIO KPULLIKM OO AEKM 3a LOMOMOro 4 ramok i
6onTie M6. BukopuctoBynte knioy H4.

3. 3akpiniTb pynboBY KONOHKY Ha Aeui 4 6bontamu M6. BukopuctoBywiTte Kntou
H6.

4. BctaBTe KepMO B pynboBY KOMOHKY i 3adikCynTe antoMiHiEBUM XOMYTOM.
3aTarHitb krtovem H5.

MNMepeBipka nepea BUKOPUCTAHHAM

- MNepekoHanTech, WO BCi 6OMTH | rankv HagiNHO 3aTArHYTI.

- PerynsapHo nepesBipante ctaH camokaTta nepe KOXHUM BUKOPUCTaAHHAM.

© 00O NO OGP, OWN -~

14



X-GETzZ

IHCTpYKUifA 3 ekcnnyaTauii — Camokat ans 6artyTis

BaxnuBa iHcdopmauis

- 36ipKy NOBUHEH 3AiINCHIOBATH NLLE SOPOCIWNA.
- MigxoouTb ons giten Bikom Big 6 pokKiB.
MonepepxeHHA

- He nigxognTtb ans giten go 3 pokie. MictuTb pibHi geTani — puauk

yOYLLEHHS.
["apaHTia Ta nigTpumka
Ceptudpikauisn: CE (EN71)
MiaTpumka: Telegram @xgetz
Cxema 36upaHHsA

Trampoline Scooter
foam deck & top plate & botiom plates

Component Diagram

cross tube & handiebar grips

*

downtube & 2-bolt clamp

r—————————

extension tube headset & dust cep screw allen key
(optional part)
I 8 3 I T r
E] . 3T 5T
' : 4 mm
@PCs)  (4PCS) 40 50 60
* cross tube & 1 M6 X10 3 2 3
handlebar grips —
cm=7 M6 X12 g— e ‘
II headset &
extension tube — dust cap
(optional part) | = “ -
- N foam deck &
top plate &
bottom plates.
(V] >
.

(Assembled)




